
 
 
 
 

 
 
 
 
 

RINGSEND WASTEWATER TREATMENT WORKS 
  

DESIGN REVIEW REPORT  
FOR SUBMISSION TO EPA  

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Jan 2010 Report 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:32



Design Review Report for Submission to EPA 
January 2010 

 

  Page ii 

Document Code 22825/62511/DG28 

 

 

Document Control Sheet 
 

 

Client Dublin City Council 

Project Ringsend Wastewater Treatment Works Extension 

Report Design Review Report for Submission to EPA 

Date January 2010 

Project No: 67511 Document Reference: DG28 
[...]
August 2008, the effluent averaged 18.6 mg/L and there was only one exceedance 
of the 95%-ile standard.  The average removal rate was 90.0%.  During the stressed 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:34



Baseline Report: Ringsend Wastewater Treatment Works Extension 
14 November 2008 

A  Page 7  

22825-67511-RT. BASE   

months it again appears that influent loading has a greater influence on effluent 
quality that influent flow.  

Another correlation that is apparent is the sludge volume index (SVI) and effluent 
TSS.  SVI is not measured every day, so direct day-for-day correlations are difficult 
to obtain.  However, over the last 12 month period, there were 77 exceedances of 
35 mg/L and almost 60% of them occurred when the SVI exceeded 150 ml/g.    

In 2007, effluent Total-N and NH3-N averaged 22.1 mg/L and 4.6 mg/L, 
respectively. The works is reliably achieving its ammonia limit of 18.75 mg/L as 
required by the Contract between DCC and CAW.  The works is not currently 
meeting the 10 mg/L Total-N Urban Waste Water Treatment (UWWT) limit for 
Nutrient Sensitive Waters. 

In 2007, the effluent contained an average of 3.6 mg/L TP.  The UWWT limit is 1.0 
mg/L.  There is no requirement in the Contract between DCC and CAW to 
remove P. 

Disinfection is required from 1 May through 31 August, annually.  During this 
period, the standard is 100,000 faecal coliforms per 100 ml (FC/100 ml) and 80% 
compliance must be achieved over an 8-week rolling average.  Both laboratories 
performing bacteriological analyses for the works (i.e. Central Labs for DCC and 
City Analysts Ltd. for CAW) had difficulty providing reliable and reproducible 
faecal coliform results.  Discussions centred on the appropriate bacteriological 
standard took place in 2006 between senior microbiologists from both labs, DCC 
and CAW.  Water-quality studies indicating excellent correlation between 
Escherichi coliform (E. coli) and faecal coliform were cited.  It was also noted that 
in 1986, the U.S. Environmental Protection Agency (USEPA) recommended that E. 
coli be used in place of faecal coliform bacteria in State recreational water-quality 
standards as an indicator of faecal contamination.  As are result of these 
discussions, DCC and CAW agreed to monitor E.Coli instead of faecal coliforms 
from 1 May 2006 forward.  Since that time, the works has always been in 
compliance with the revised standard. 

6 Solids Process Analysis 
 

The solids handling system has been in a state of flux since the works were 
accepted by DCC in 2005.  Over this period there have been several modifications 
to the solids processing system that have impacted availability and reliability of 
system components.  Rarely have all three dryers been available for operation.   
DCC’s original intent was to have all of its sludge dried to Class A standards with 
the product, labeled Biofert, used agriculturally.  For several reasons, this goal has 
not been achieved and the works has produced Class A biosolids (Biocake) from 
dewatered, thermally hydrolyzed, digested biosolids and Class A limed biosolids 
by liming dewatered raw sludge.     

Figure 4 displays the monthly production of Biofert, Biocake and Class A limed 
cake from May 2005 through August 2008 in tpd of dry solids.  As may be seen, 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:34



Baseline Report: Ringsend Wastewater Treatment Works Extension 
11 December 2008 

Page 8  A     

22825-67511-RT. BASE  

the dryers have never been able to handle all of the sludge produced and Class A 
limed cake has had to be produced to make up for the shortfall in Biofert and 
Biocake production.   

The last of dryer improvements have recently been completed on Dryers A and B.   
The final safety (ATEX) upgrades are being installed on Dryer C.  Once completed 
with two operating units will be operated full-time with one standby unit.   Long-
term dryer performance can begin to be assessed.   

The THP/digestion system has been very successful in destroying volatile solids 
and producing biogas.   

DCC has recently awarded a contract to expand the sludge stream.  This work 
entails: 

 Installation of a third THP stream  

 Installation of a fourth digester 

 Installation of three SAS thickeners (bringing the total to six) 

 Installation of a dual gas fuelled steam boiler 

Once this work is completed, the maximum capacity of the THP/digestion system 
is expected to be 120 tpd.  Actual loadings will be lower, but since the dryers 
cannot accept 100% digested product and dryer throughput will be no more than 
60 dT/day, some Class A cake will be produced.  Ultimately, DCC’s goal is to 
eliminate Class A cake production.   

0

10

20

30

40

50

60

70

May
-0

5

Ju
l-0

5

Se
p-

05

Nov
-0

5

Ja
n-

06

Mar
-0

6

May
-0

6

Ju
l-0

6

Se
p-

06

No
v-

06

Ja
n-

07

Mar
-0

7

May
-0

7

Ju
l-0

7

Se
p-

07

Nov
-0

7

Ja
n-

08

Mar
-0

8

May
-0

8

Ju
l-0

8

tD
S

/
d

Biofert Biocake Class A Limed Cake

Dryers shut down for 
Odour Reasons May 

07

Dryers shut down for 
ATeX upgrades

 
 
Figure 4.  Monthly Sludge Production by Type 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:35



Baseline Report: Ringsend Wastewater Treatment Works Extension 
14 November 2008 

A  Page 9  

22825-67511-RT. BASE   

 
 

7 Functional Process Areas 
7.1 Headworks 
The headworks facilities collect and consolidate the flow from four main sources: 
the Sutton Pumping Station; the West Pier Dun Laoghaire Pumping Station; the 
Main Lift Pumping Station (MLPS); and the Dodder Valley Gravity Sewer.  After 
consolidation the flow is directed to the screening area.   

The 6-mm perforated screens originally installed at the works were replaced with 
6-mm wedge wire bar screens.   These screens are raked on the basis of wastewater 
level control.  The replacement was made because the perforated screens would 
blind with the combination of grease and fibrous material and cause the system to 
back up, creating occasional overflows.  Due to the hydraulic problems, one of the 
perforated screens was removed. This resulted in significant solids being 
conveyed to the downstream facilities.  The modifications to install the wedge 
wire screens in all of the screen bays were completed at the end of 2007 and the 
improvements have resulted in no bypasses of the screens since that time.  The 
screening facilities are designed to handle a peak wet weather flow of 23 m3/s.  

Screenings are dropped into individual channels for each screen and flushed 
through the channels loaded directly into to compactors.  The originally installed 
macerators were removed in 2007 and replaced by Wash Pactors due to significant 
problems with blockages and reliability during high flows.  The compacted 
screenings are placed in enclosed skips for disposal. 

Screened flows are pumped by screw pumps into the grit removal tank feed 
channel.  

The FOGG (Fats, Oils, Greases and Grit) tanks when first commissioned did not 
effectively remove FOG (Fats, Oils and Greases).  The first modification was to 
install a baffle within each tank to assist in FOG removal.  The baffles were 
unsuccessful in aiding in FOG removal and were subsequently removed.   Since 
then the FOGG tanks have been operated as aerated grit removal tanks.  The 
original submersible grit pumps have been replaced with recessed impeller pumps 
located exterior to the tanks.  The tanks now achieve improved grit removal. 

The removed grit is then sent to cyclones and classifiers.  The dewatered grit is 
dropped into open skips for disposal.  

7.2 Primary Settling 
The primary settling tanks, which have lamella packs to facilitate sludge settling, 
can meet the existing flow requirements.  However, the actual capacity is largely 
an unexplored issue and it is unclear whether they can meet future flows.  The 
intent is to expand the primary settling with additional lamella packs to the tanks.  
During commissioning, the grit tanks, channels and primary settling tanks were 
tested at the (then anticipated) ultimate design flow of 13.6 m3/s, but that was 
without co-settling.  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:35



Baseline Report: Ringsend Wastewater Treatment Works Extension 
11 December 2008 

Page 10  A     

22825-67511-RT. BASE  

A portion of the Surplus Activated Sludge (SAS) is returned to the lamella 
clarifiers for co-thickening.  This is done primarily due to limitations on SAS 
thickening (i.e. insufficient thickeners).  The sludge stream expansion project will 
double the number of rotary drum thickeners from three to six.  This will result in 
a significant reduction in the amount of sludge that is co-thickened.  At this time, 
approximately 1/3 of the SAS is processed through thickening and 2/3 is 
processed through co-thickening in the primary settling tanks.  With the increase 
in thickening capacities, the hope is co-thickening will be a maximum of 1/3 of the 
SAS.  It is clear that further upgrading of SAS thickening will be required for 
existing as well as future flows.   

Prior to the initiation of co-thickening removal efficiencies in the primary clarifiers 
were reportedly approximately 50% of TSS removed and 35% of BOD removed.  
The removal efficiencies have been reduced since co-thickening has been 
incorporated.  Currently primary influent quality is not measured and so the 
actual removal rates cannot be accurately assessed.  In addition to the raw 
influent, recycles from solids processing and tankered wastes increase the loadings 
to the primary tanks.   Removal rates are, therefore, higher than the “apparent” 
removals computed by comparing the raw influent to settled effluent.  The 
“apparent” removal rates for TSS and BOD in 2007 were 27% and 16%, 
respectively.  If one assumed additional loads would account for a 20% increase in 
primary influent loadings, the removal rates would increase to 39% and 30% for 
TSS and BOD, respectively.  It has been noted that co-settling has some beneficial 
effects.  The lamella plates remain cleaner and the bottom scraper is less stressed 
as compared to conventional primary treatment.  It may be advantage to retain a 
small degree of co-settling.  However, if the primary clarifiers are to achieve their 
highest potential efficiency, co-thickening must be curtailed.  

A sampling program primary influent and effluent quality should be undertaken 
to determine what the actual loadings and removal rates are across the primary 
clarifiers.  This data is needed to better understand the works’ current mass 
balance as well as to determine what the likely removal capacity will be under 
future flows and loadings.   

The recently completed upgrade project improves scum removal, as well as odour 
capture and control.  Prior to this project, there was one scum removal bridge for 
each bank of six clarifiers.  The single bridge had difficulties in tracking and 
transferring from one tank to the other and this resulted in the scum accumulating 
in the tanks with frequent necessity to remove it by vacuum tanker.  The new 
system has one bridge for each settling tank, discharging scum to a scum trough at 
the end of each clarifier.  The scum is discharged to both sludge holding tanks. 

It was found that the scum caused difficulties with the belt filter press (BFP) 
dewatering as it blinded the belts.  Since the implementation of the centrifuges, the 
FOG has reportedly not caused problems. 

Examination of monthly reports indicates that primary sludge pumps require 
frequent maintenance. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:35



Baseline Report: Ringsend Wastewater Treatment Works Extension 
14 November 2008 

A  Page 11  

22825-67511-RT. BASE   

7.3 Intermediate Pump Station 
The intermediate pump station (IPS) is comprised of four high lift and four low lift 
submersible pumps.  The original installation had difficulties with motors 
overheating.  As a result, the independent cooling jackets were removed from the 
pumps and modifications made to the motors.  This has resolved the overheating 
issues with these pumps.  It was noted that there have been intermittent problems 
with the electrical gear overheating as well, although these problems seem to have 
been resolved.   

7.4 Flow Splitting Boxes 
The Intermediate pump station lifts the primary effluent into distribution boxes at 
two levels for splitting in three SBR units on each level.  The accuracy of flow 
splitting is thought to be adequate.  There is an additional chamber in each 
distribution box to split to a fourth SBR bank on each level. 

7.5 Sequencing Batch Reactors (SBRs) 
The SBRs were originally installed with the intent to operate as typical SBRs.  
During the initial operations there was an issue with filamentous growth, which 
could not be controlled by the operators.  This growth resulted in a problem with 
decanting and sludge being in the decant stream.  During investigations into these 
issues, the operations team attempted a pre-react mode (anoxic selector) and 
dosing of disinfectant (chlorine) to kill the filamentous bacteria.  Neither attempt 
was successful. The operations staff implemented a continuous inflow, constant 
level (CICL) mode of operation of the SBRs with increased aeration to overcome 
the filamentous problems. 

SBR operations have also changed in terms of the operating level on the top deck 
SBRs.  The original operating level resulted in significant turbulence and 
unbalanced effluent weir loading due to wave action in the basins caused by the 
wind.  As a result, the basin operating level has been reduced by approximately 
one meter.  This has reduced the overall active volume of the SBRs by about 10% 
and the lesser depth probably contributes to solids carry over, especially during 
high flow or influent loading conditions.  Even with the lowering of the water 
level wind on the top deck still causes problems with settling and certain non-
compliant effluent results can be attributed to severe wind chop particularly in the 
winter months and in the SBR basins 3B and 3C, which are most exposed.   

The performance of the SBRs in CICL mode has been compliant with effluent 
quality with regard to BOD, but not TSS.   There are likely a number of factors that 
contribute to effluent TSS quality, such as co-thickened primary effluent, high 
recycle rates from solids processing, and occasionally high SVIs, in addition to the 
lowered water surface on the upper level.  All of theses issues need to be 
addressed and remedies sought.   

It has been reported that high the air demand of SBRs places significant pressure 
on SBR blowers and the air diffusion grids in the basins. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:35



Baseline Report: Ringsend Wastewater Treatment Works Extension 
11 December 2008 

Page 12  A     

22825-67511-RT. BASE  

If the SBRs were to revert to a traditional operating mode, penstocks would have 
to be reactivated and programming would have to be reinstalled.    

7.6 Ultraviolet (UV) Disinfection 
As previously noted the UV disinfection system is operated on a seasonal basis 
and has performed well in terms of bacteriological kill.  There are maintenance 
issues of concern, however. 

Flow strainers prior to the banks of lamps that also function as screens protecting 
UV lamp modules from small screenings discharged with final effluent. As the 
screens on individual UV channels block with screenings at different rates, the 
flow between channels varies leading to different hydraulic loads to the individual 
channels, different retention times and, therefore, reduced received UV dose on 
channels with higher hydraulic load. Blocked screens can also increase the level in 
upper effluent channel and this causes occasional discharge of the final effluent 
through emergency overflow, bypassing UV plant.  There is no equipment 
installed to facilitate the lifting and cleaning of the screens on UV plant .  Cleaning 
currently takes several hours of manual operation by the operators.  

As part of this project, CDM will consider installing additional UV capacity with 
the objective of further reducing E. coli thereby providing even greater safeguards 
to bathing areas than are required. 

7.7 Storm Tanks 
During periods when the perforated screens were in service, there were several 
problems reported at the storm tanks.  There was debris on the mixers, significant 
odor problems, and debris catching on any equipment.  Since the headworks 
improvements these problems have been eliminated.   

The existing storm flow retention basins comprise a volume of 62,100 m3 and 
overflow directly to the Liffey estuary portion of Dublin Bay.  The overflow 
discharge point is separate from the works outfall.  In addition to the overflow 
from the storm tanks, there is a default overflow from the primary settling tanks 
that is available should there be a system fault or power failure affecting th IPS or 
SBRs.  There is a record of all overflows from the lamella tanks.  At the capacity to 
hold up to 90 minutes of flow in excess of the maximum flow rate into the 
treatment system, the maximum nominal flow to the storm tanks is, theoretically, 
11.5 m3/sec.  

The allowable storm tank overflow is limited to 3,000,000 faecal coliform/100 ml.  
No halogenated compounds (chlorine or fluorine) are allowed to be used as a 
disinfectant on the storm water overflows. (see Table 2.3.2 of the original RFT). 

Storm water collected during storm events must be returned into treatment in 
shortest possible time to prevent odour release and restore storm water treatment 
capacity before next storm event starts or contaminated influent requires diversion 
into storm tanks.  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:35



Baseline Report: Ringsend Wastewater Treatment Works Extension 
14 November 2008 

A  Page 13  

22825-67511-RT. BASE   

The only facility for cleaning of these storm tanks is mixers in the bottom of each 
tank and operational experience shows that installed mixers are prone to blocking 
and entanglement with debris.  There is no other facility for cleaning of storm 
tanks other than these mixers.  

7.8 Flow Metering 
Influent flow is measured on the flow from the Main Lift Pumping Station, the 
Sutton Pumping Station, and remotely from the Dun Laoghaire pumping station.  
There is also a flow meter on the Dodder Valley gravity sewer; however, the 
accuracy of this meter is questionable.  The flow to and returned from the storm 
tanks is measured. 

Flow is measured on each of the main channels from the grit removal tanks into 
the lamellas.  There are also flow meters on the pumped flow pipelines to each 
SBR at the intermediate pump station. 

The final effluent channel also has a flow meter consisting of a level sensor 
upstream of a flume. 

7.9 Solids Processing 
Some of the Surplus Activated Sludge (SAS) is returned to the lamella clarifiers for 
co-thickening.  This is done primarily due to limitations on SAS thickening (i.e. 
insufficient thickeners).  An upgrade is being initiated to increase the number of 
drum thickeners available.  This will result in a significant reduction in the 
quantity of SAS that must be co-thickened.   

As part of the upgrade/expansion of SAS thickening, a dry polymer bulk system 
is being installed to replace the existing unreliable liquid polymer system. 

The sludge holding tanks associated with the primary settling system receive 
primary co-thickened sludge and scum from the primary settling tanks.   

The SAS holding tanks receive sludge from the SBRs.  Thickened SAS from the 
drum thickeners is held in a partitioned portion of one of the sludge holding 
tanks.  

All of the co-thickened sludge is screened through sludge screens and discharges 
to the buffer tanks.  The buffer tanks discharge to the centrifuges for dewatering.  
The centrifuges were installed as a temporary system to reduce reliance on the 
BFPs.  The two Westfalia CA755 centrifuges are located outside adjacent to the 
THP building.   The location of these centrifuges results in some uncaptured odour 
release, but this is a minor problem as compared to the odours from the BFPs.   
The centrifuges dewater the sludge to approximately 20% solids.  The un-
dewatered sludge is then blended with the dewatered sludge to produce 15% total 
solids sludge prior to the sludge thermal hydrolysis (THP) system.   

The BFPs have been relegated to a standby mode and only operate when one of 
the centrifuges is not operating and process demands dictate a higher quantity of 
sludge dewatering than a single centrifuge can maintain.  There are five 3-meter 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:17:55:35



Baseline Report: Ringsend Wastewater Treatment Works Extension 
11 December 2008 

Page 14  A     

22825-67511-RT. BASE  

BFPs available; however, they have not been recently operated.  During the period 
these BFPs were operated, problems were noted with blinding of the belts from 
rags and grease.  Odour was also a significant issue when operational the BFPs 
were in operation.   

The THP system consists of two streams.  Each stream has two pulping tanks, four 
reactor tanks and one flash tank.  The THP system is operated on a batch basis, 
which means as sludge is withdrawn from the first pulper tank it is filled to its 
highest level.  Each stream is theoretically capable of up to 50 cycles per day, or 
100 cycles per day, total.  One cycle consists of flow through each of the pulping 
tanks, one reactor tank, and the flash tank. 

Operation of the THP system includes increasing sludge temperature in the first 
stage pulper using low-pressure waste steam from the flash tank.  Sludge in the 
second stage pulper is heated using high-pressure waste steam from the four 
reactors.  Sludge in the reactors is heated to 165ºC by steam provided by steam 
generators.  The pressure in the reactors is increased to 6-bar for 30 minutes, after 
which the pressure is reduced to approximately 3-bar and the sludge is ejected to 
the flash tank.  Off-gas vented from the reactors is condensed and sent to the 
digesters.  The pressure in the flash tank is reduced to approximately 1.2 bar and 
sludge is sent to the heat exchangers.   

The hydrolysed sludge is mixed with sludge from the digesters to reduce the 
solids concentration from approximately 14% to approximately 12%.  The 
reduction in solids concentration is necessary to prevent plugging of the heat 
exchangers.  The hydrolysed sludge is mixed with recycled digested sludge at the 
ratio of about 3 parts digested sludge (at approximately 5.5% TSS) to 1 part feed 
sludge.   The sludges are combined to prevent plugging of the heat exchanger 
tubes through increased velocity, dilution, and a pH more favourable to dissolving 